Baja - Reaction 150 - 2-Seater - Reverse Assembly

Baja - Reaction 150 - 2-Seater - Reverse Assembly

Find your part Reference Number in the diagram above, then click the link for the corresponding part below to see it on our site. We apologize if the diagrams are difficult to view or see clearly. They have been taken directly from the best copy we have of the parts manual for this vehicle.

The parts numbers listed below are from the Baja Motorsports parts manual for the Baja Reacion 150 two-seater model. 

If it's a part that we regularly stock, there will be a link you can click to view that product on our site. For all other parts that do not have links, we can possibly get that item from the distributor if you contact us. Due to the old age and long discontinued status of this vehicle, many chassis-specific parts are likely no longer available. Baja Motorsports has mostly stopped restocking spare parts at this point.

Please click here, let us know the part name and number, and we'll get back to you with a price quote and availability.

Note: On mobile devices, some of the part numbers in the chart below may be interpreted as telephone numbers by your device. If you click a link and your device asks you if you want to dial a telephone number, we advise against doing so. This is a feature of your telephone or mobile device, not our website!

Item No.

Part No.

Description

Qty.

1

BR150S-501

REVERSE GEAR PART OF CASE BODY

1

2

BR150S-502

RING GEAR OF REVERSE GEAR

1

3

BR150S-503

DOWEL PIN

2

5

BR150S-505

PLANET GEAR SEAT

1

 

 

PLANET GEAR

3

 

 

PLANET GEAR SHAFT

3

8

BR150S-508

OUTPUT SHAFT

1

9

BR150S-509

THRUST BEARING

1

10

BR150S-510

NEEDLE BEARING

2

11

BR150S-511

RING GEAR OF POSITIVE AND NEGATIVE ROTATION

1

12

BR150S-512

CHOKE PLUG

1

13

BR150S-513

BEARING

2

14

BR150S-514

SHELL OF REVERSE GEAR

1

15

BR150S-515

M10 COUPLING SCREW

5

16

BR150S-516

OIL SEAL

1

17

BR150S-517

SPROCKET WHEEL,DOUBLE ROW

1

18

BR150S-518

CIRCLIP

1

19

BR150S-519

BUSH ABSORBER

1

20

BR150S-520

SCREW COUNTERSUNK HEAD

4

21

BR150S-521

SHIFTING YOKE

1

22

BR150S-522

HOLLOW DOWEL PIN

2

23

BR150S-523

M8 SETSCREW

1

24

BR150S-524

O-RING

1

25

BR150S-525

M8 LOCK NUT

1

26

BR150S-526

M6 COUPLING SCREW

2

27

BR150S-527

SPLIT CIRCLIP

1

28

BR150S-528

DRAGLINE DISC

1

29

BR150S-529

ADJUSTING HOLDER OF DRAGLING

1

30

BR150S-530

GEAR SHAFT OF GEAR SHIFT

1

31

BR150S-531

M6 LOCKSCREW

1

32

BR150S-532

M6SET SCREW

1

33

BR150S-533

COMPRESSION SPRING OF SHIFTING YOKE

1

34

BR150S-549

REVERSE BOX GASKET

1

Back to top